

RECOGNITION AND TREATMENT OF ANAPHYLAXIS

SIGNS OF ANAPHYLAXIS

Anaphylaxis causes respiratory and/or cardiovascular signs or symptoms AND involves other organ systems such as skin or GI tract, with:

- skin signs, such as rapid development of urticarial lesions or erythema
- **signs of upper airway obstruction, such as hoarseness and stridor**
- indications of lower airway obstruction, such as subjective feelings or retrosternal tightness, dyspnoea or wheeze
- **limpness and pallor, which are signs of severe anaphylaxis in children**
- profound hypotension in association with tachycardia, and/or other signs of cardiovascular disturbance, such as sinus tachycardia or severe bradycardia
- **abdominal cramps, diarrhoea and/or vomiting.**

MANAGEMENT OF ANAPHYLAXIS

- If the patient is unconscious, lie him/her on the left side and position to keep the airway clear. If the patient is conscious lie supine in 'head down and feet up' position (unless this results in breathing difficulties).
- **Give adrenaline by intramuscular injection (see below for dosage) for any signs of anaphylaxis with respiratory and/or cardiovascular symptoms or signs. Although adrenaline is not required for generalised non-anaphylactic reactions (such as skin rash without other signs or symptoms) administration of intramuscular adrenaline is safe.**
- If there is no improvement in the patient's condition by 5 minutes repeat doses of adrenaline every five minutes until improvement occurs.
- **If oxygen is available, administer by facemask at a high flow rate.**
- Call for professional assistance and call an ambulance. Never leave the patient alone.
- **Begin expired air resuscitation for apnoea, check for a central pulse. If central pulse not palpable, commence external cardiac massage (ECM).**
- All cases should be admitted to hospital for further observation and treatment.
- **Experienced practitioners may choose to use an oral airway if the appropriate size is available, but its use is not routinely recommended unless the patient is unconscious.**
- Antihistamines and/or hydrocortisone are not recommended for the emergency management of anaphylaxis.

ADRENALINE DOSAGE

- **The recommended dose of 1:1000 is 0.01mL/kg body weight (equivalent to 0.01 mg/kg) up to a maximum of 0.5mL or 0.5 mg given by deep intramuscular injection into the thigh (not the deltoid region).**
- Adrenaline 1:1000 must not be administered intravenously.
- **Adrenaline 1:1000 contains 1 mg of adrenaline per mL of solution in a 1 mL glass vial.**
- Use a 1mL syringe to improve the accuracy of measurement when drawing up small doses.
- **The following table lists the doses of 1:1000 adrenaline to be used if the exact weight of the individual is not known.**

DOSES OF 1:1000 (ONE IN ONE THOUSAND) ADRENALINE:

Age	Weight	Dose	Age	Weight	Dose
Less than 1 year		0.05-0.1mL	7 to 10 years	~30 kg	0.3mL
1 to 2 years	~10 kg	0.1mL	11 to 12 years	~40 kg	0.4mL
2 to 3 years	~15 kg	0.15mL	13 years and over	Over 40 kg	0.5mL
4 to 6 years	~20 kg	0.2mL	If no improvement in patient's condition by 5 minutes repeat doses of adrenaline every 5 minutes until improvement occurs		

ANAPHYLAXIS RESPONSE KIT

The availability of protocols, equipment and drugs necessary for the management of anaphylaxis should be checked before each vaccination session.

AN ANAPHYLAXIS RESPONSE KIT SHOULD BE ON-HAND AT ALL TIMES AND SHOULD CONTAIN:

- Adrenaline 1:1000 (minimum of 3 ampoules – check expiry date)
- Minimum of 3 1 mL syringes and 25 mm length needles (for IM injection)
- Cotton wool swabs
- Pen to record time of administration of adrenaline
- Laminated copy of *Recognition and treatment of anaphylaxis*



Acknowledgements

This resource based on an original design from The Western Australian General Practice Network.

General Practice NSW Immunisation Program is funded by
The Australian Government Department of Health and Ageing